
J U L Y  2 0 2 0  

 

 

C I T Y  O F  D A V I S  

 
 

Local Limits Report 
 
Prepared by  
LARRY WALKER ASSOCIATES  

 

 

 

 

 



Local Limits Report 

City of Davis i July 2020 
Wastewater Treatment Plant 

TABLE OF CONTENTS 

SECTION 1. INTRODUCTION .................................................................................... 1 

SECTION 2. LOCAL LIMITS DEVELOPMENT ........................................................... 3 

2.1 Pollutants of Concern ........................................................................................ 3 

2.2 Local Limits Monitoring ..................................................................................... 3 

SECTION 3. MAXIMUM ALLOWABLE HEADWORKS LOADINGS ........................... 7 

3.1 Environmental and Operational Restrictions Driving MAHL Derivation ............. 7 

3.2 Flow Measurements .......................................................................................... 8 

3.3 Removal Efficiency Calculations ....................................................................... 8 

3.4 Allowable Headworks Loading Calculations...................................................... 9 

3.5 Maximum Allowable Headworks Loading ....................................................... 12 

SECTION 4. MAXIMUM ALLOWABLE INDUSTRIAL LOADINGS ........................... 14 

4.1 MAIL Calculation Procedures .......................................................................... 14 

4.2 Derivation Results ........................................................................................... 14 

4.3 MAIL Allocation Methods ................................................................................ 17 

4.4 MAIL Allocation ............................................................................................... 19 

SECTION 5. PUBLIC PARTICIPATION .................................................................... 20 

SECTION 6. NEXT STEPS ....................................................................................... 21 

 



Local Limits Report 

City of Davis ii July 2020 
Wastewater Treatment Plant 

LIST OF TABLES 

Table 1. City of Davis Wastewater Treatment Plant Pollutants of Concern ..................... 4 

Table 2. City of Davis Wastewater Treatment Plant Maximum Allowable Headworks 
Loadings ................................................................................................................ 13 

Table 3. City of Davis Wastewater Treatment Plant Maximum Allowable Industrial 
Loadings/Local Limits ............................................................................................. 15 

Table 4. Proposed City of Davis Uniform Local Limits................................................... 19 

Table 5. Local Limits Monitoring Program – Recommended Ongoing Monitoring 
Frequency .............................................................................................................. 21 

 

APPENDICES 

Appendix A: Local Limits Sampling Plan (July 2019) 

Appendix B: USEPA Default Information; Biosolids Disposal Regulations; and NPDES 
Permit Restrictions Local Limits Data Summary 

Appendix C: Local Limits Data Summary 

Appendix D: AHL Derivation Worksheets 

Appendix E: AHL Documentation/Assumptions 



Local Limits Report 

City of Davis iii July 2020 
Wastewater Treatment Plant 

LIST OF ACRONYMS 

AHL   Allowable headworks loading 

BOD   Biochemical Oxygen Demand 

CCR   California Code of Regulations 

CFR   Code of Federal Regulations 

MAHL   Maximum allowable headworks loading 

MAIL   Maximum allowable industrial loading 

MDL   Method detection limit 

MGD   Million gallons per day 

NIOSH  National Institute for Occupational Safety and Health  

NPDES  National Pollutant Discharge Elimination System 

POC   Pollutant of concern 

POTW  Publicly-owned treatment works 

QA/QC  Quality assurance/quality control 

RL   Reporting limit 

ROS   Regression on order statistics 

STLC   Soluble Threshold Limit Concentration 

TSS   Total suspended solids 

USEPA  United States Environmental Protection Agency 

WWTP  Wastewater Treatment Plant 



  Local Limits Report 

City of Davis 1 July 2020 
Wastewater Treatment Plant 

SECTION 1. INTRODUCTION 

The City of Davis (City) owns and operates the Wastewater Treatment Plant (Plant), 
which treats domestic, commercial, and industrial wastewater from the City of Davis and 
unincorporated areas in Yolo County. In 2017, the Plant was upgraded to a tertiary-level 
treatment facility with an average dry weather design capacity of 7.5 million gallons per 
day (MGD). Wastewater treatment consists of mechanical bar screening, aerated grit 
removal, primary sedimentation, aeration basins with nitrification and denitrification, 
tertiary filtration, chlorination, dechlorination, and reaeration. Final effluent is primarily 
discharged to the Willow Slough Bypass at Discharge Point No. 001. In significant rainfall 
conditions, final effluent may be mixed with stormwater runoff and discharged to the 
Conaway Ranch Toe Drain at Discharge Point No. 002. 

Solids are dewatered using two rotary drum thickeners and anaerobically digested. 
Digested solids are transferred to sludge holding tanks and further dewatered using screw 
presses. Dried biosolids are hauled to the Yolo County Central Landfill for disposal. 

The City is required to implement a Pretreatment Program, including developing and 
implementing local limits, as part of the National Pretreatment Program (Title 40 of the 
Code of Federal Regulations [40 CFR] Part 403) and its National Pollutant Discharge 
Elimination System (NPDES) permit (CA0079049, Order No. R5-2018-0086), which was 
adopted by the Central Valley Regional Water Quality Control Board (Central Valley 
Water Board) in December 2018. The objectives of the City’s Pretreatment Program are 
to prevent: 

• Interference and/or upset with Plant treatment operations; 
• Pass-through of conventional and toxic pollutants; 
• Harm to Plant and/or collection system infrastructure; 
• Contamination of municipal biosolids; and 
• Worker exposure to chemical hazards. 

The City operates under the authority of the City of Davis Municipal Code and regulates 
wastewater through Chapter 33 of the Municipal Code. The City’s Pretreatment Program 
currently regulates four significant industrial users, which includes one categorical 
industrial user, and two non-significant categorical industrial users in the Plant service 
area. The City also tracks food service establishments, dentists, and commercial car 
washes that discharge non-domestic wastewater to the Plant. 

Local limits development, implementation, and review are part of the City’s Pretreatment 
Program, which involves strategies to control discharge of conventional and toxic 
pollutants entering the Plant from controllable sources (e.g., industrial users). Procedures 
for deriving local limits are described in the United States Environmental Protection 
Agency (USEPA) Local Limits Development Guidance, 2004 (Local Limits Guidance), 
which include the following steps: 

• Identifying pollutants of concern (POCs); 
• Monitoring POCs at various sampling locations; 



  Local Limits Report 

City of Davis 2 July 2020 
Wastewater Treatment Plant 

• Deriving maximum allowable headworks loading (MAHL); 
• Calculating maximum allowable industrial loading (MAIL); and 
• Developing allocation method of permitted dischargers. 

The City developed its current local limits in 1993 using the procedures and 
recommendations presented in the 1987 USEPA Guidance Manual on the Development 
and Implementation of Local Discharge Limitations Under the Pretreatment Program 
(1987 Local Limits Guidance). In 2013, the City adopted updated local limits in Section 
33.03.080 of the City of Davis Municipal Code for the following pollutants: 1,2-
dibromoethane; 1,2-dibromo-3-chloropropane; benzene; carbon tetrachloride; 
chlorobenzene; 1,2-dichloroethane; 1,2-dichloropropane; 1,3-dichloropropane; and 
1,2,3-trichloropropane. The City currently has local limits, in addition to those listed above, 
for cadmium, chromium (hexavalent), copper, lead, mercury, nickel, selenium, silver, zinc, 
bromomethane, chloroform, chloromethane, 1,4-dichlorobromomethane, methylene 
chloride, tetrachloroethylene, toluene, 1,1,1-trichloroethane, bis(2-ethylhexyl)phthalate, 
tributyltin, biochemical oxygen demand (BOD), and total suspended solids (TSS). 

In 2015, the City conducted a local limits study to assess the need to update its local 
limits. In December 2015, the City submitted a Local Limits Report (2015 Local Limits 
Report) to the Central Valley Water Board for review and approval of the updated local 
limits because there were proposed significant changes including removal of several local 
limits. The City did not receive a response from the Central Valley Water Board until 
March 2018. Because the City completed upgrades to the Plant in October 2017, the City 
did not implement the 2015 local limits.  

With the upgrades to the Plant completed in 2017 and a new NPDES permit in 2018, the 
purpose of this report is to present new local limits developed to protect Plant treatment 
processes, meet current NPDES effluent limitations, protect biosolids quality, and protect 
worker health and safety. The major elements of this report include the following: 

• Local limits development; 
• Maximum allowable headworks loadings; 
• Maximum allowable industrial loadings; 
• Public participation; and 
• Next steps. 

  



  Local Limits Report 

City of Davis 3 July 2020 
Wastewater Treatment Plant 

SECTION 2. LOCAL LIMITS DEVELOPMENT 

Local limits development consists of identifying pollutants that need to be addressed, 
collecting sufficient monitoring data to support calculation of local limits, and determining 
appropriate local limits. The first two parts of local limits development are addressed in 
this section of the report and the third part is addressed in Section 3. 

2.1 Pollutants of Concern 

The first step in local limits development involved identifying POCs that may prevent the 
City’s Pretreatment Program from achieving its objectives. Local Limits Guidance 
identifies 15 national POCs that are often found in publicly-owned treatment works 
(POTW) effluent and biosolids. These national POCs are cadmium, chromium, copper, 
lead, nickel, zinc, arsenic, cyanide, silver, mercury, molybdenum, selenium, BOD, TSS, 
and ammonia as N. An evaluation of other potential POCs was conducted during the 
development of the City of Davis Local Limits Sampling Plan (July 2019) (see Appendix 
A) that did not indicate other POCs for consideration for this local limits development 
effort. The POCs considered for this study are presented in Table 1. 

2.2 Local Limits Monitoring 

In order to develop a technically sound and supportable strategy to control POCs entering 
into and within the Plant, it is necessary to analyze water quality data. The three areas 
that are monitored to collect data for local limits development include the following: 

• Collection system; 
• Plant; and 
• Biosolids. 

First, it is important to determine the distribution of controllable and non-controllable 
pollutant sources. Uncontrollable pollutant sources (non-industrial users such as 
residential, commercial, inflow and infiltration, drinking water, and storm water) typically 
contribute most of the wastewater flow to a treatment plant and can result in significant 
pollutant loadings. However, for most pollutants, uncontrollable sources contain lower 
concentrations compared to industrial wastewater. In order to establish pollutant levels 
from uncontrollable sources, the collection system was monitored to isolate non-industrial 
dischargers or non-industrial wastewater inputs. For this study, the City conducted 
sampling at one collection system site (MH O08-007) located on Lake Boulevard in West 